
 

FINAL  

TM 4.4 – LONG-RANGE PLAN FOR 
THE DE PERE FACILITY 

NEW Water Facility Plan 

B&V PROJECT NO. 402658 

PREPARED FOR 

 

 

Green Bay Metropolitan Sewerage District 

JULY 2021 

  

©
B

la
ck

 &
 V

e
a

tc
h

 H
o

ld
in

g
 C

o
m

p
a

n
y 

2
0

2
0

. 
A

ll 
ri

g
h

ts
 r

e
se

rv
e

d
. 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Table of Contents i 
 

Table of Contents 

1.0 Introduction and Purpose .................................................................................................... 1-1 

1.1 Drivers for De Pere Facility Improvements ...................................................................... 1-2 
[...]
Much maintenance time invested at 

DPF relative to its size. 

 Blowers are relatively new and 

considered a valuable asset. 

General Equipment.  IT systems of two plants well tied 

together. Continue to use recent 

electrical investments and new 

generators. 

 

Table 2-4 Risks and Opportunities Related to Operations Considerations for Maintaining the De 

Pere Facility 

General Comments Risks Opportunities 

Operational challenges are mainly tied 

to headworks and wet weather 

operation 

Wet weather is a challenge. Large 

loading swings cause issues. 

Flexibility is a benefit; ability to shift 

load to GBF from mill waste as well as 

5 mgd of metro wastewater 

 Final clarifiers are used for 

equalization, but this is operationally 

intensive. Formal equalization volume 

could alleviate operational issues 

during wet weather flow. 

Stable operations at lower influent 

flows (fairly good resilience to swings 

in industrial loadings) 

 Intermediate clarifiers are a critical 

bottleneck to process stability; high 

risk operational condition. 

Good and stable operations for normal 

flows 

2.2 Infrastructure Gap Summary 

TM 2.5 - Infrastructure Gap Analysis identified facility capacity limitations combined with a facility 

condition assessment. This TM focused on identification of unit process gaps related to capacity, 

operation and maintenance, and condition. Capacity gaps were developed from comparing future flows 

and loads to equipment capacity. Operation and maintenance gaps were developed from interviews 

with plant staff. Condition gaps were based on a combination of plant staff interviews and previous 

condition assessment work by NEW Water. 

A summary of the De Pere Facility gaps are summarized in Table 2-5, and Green Bay Facility gaps are 

summarized in Table 2-6. A more detailed discussion of each gap is presented in TM 2.5. Capacity gaps 

were developed based on projected 2040 flows and loads. In general, the De Pere Facility presents wet 

weather capacity limitations for almost every major unit process, as well as options and maintenance 

gaps and condition gaps. The Green Bay Facility presents wet weather capacity gaps at the influent and 

effluent structures, but in general investment would be limited to condition-based improvements at the 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Background for the Long-Term Vision 2-3 
 

Green Bay Facility for current flow projections. This may present an opportunity for average day loading 

capacity at the Green Bay Facility to “absorb” the De Pere Facility flows and loads under dry weather 

conditions but would exacerbate current wet weather limitations at the Green Bay Facility. 

Table 2-5 Infrastructure Gap Summary 

Unit Process Infrastructure Gap 

Influent pumps Capacity gap – peak hour flow  

Operation and Maintenance gap  

Condition gap 

Influent screens Operation and Maintenance gap  

Condition gap 

Preliminary treatment units Capacity gap – peak day flow  

Operation and Maintenance gap  

Condition gap 

Aeration basins Capacity gap – average day organic loading  

Operation and Maintenance gap 

Intermediate clarifiers Capacity gap – peak day flow  

Operation and Maintenance gap  

Condition gap 

Final Clarifiers Capacity gap – peak hour flow  

Operation and Maintenance gap  

Condition gap 

Final filtration Capacity gap – maximum month flow  

Condition gap 

UV disinfection Capacity gap – peak week flow  

Condition gap 

 

  



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Background for the Long-Term Vision 2-4 
 

Table 2-6 GBF Infrastructure Gap Summary 

Unit Process Infrastructure Gap 

Influent pumps Capacity gap – peak hour flow  

Operation and Maintenance gap  

Condition gap 

Influent screens and grit removal Capacity gap – peak hour flow  

Operation and Maintenance gap  

Condition gap 

Primary clarifiers Capacity gap – peak day flow  

Condition gap 

North Plant aeration basins Operation and Maintenance gap 

Condition gap 

North Plant final clarifiers Operation and Maintenance gap  

Condition gap 

South Plant aeration basins Condition gap 

South Plant final clarifiers Operation and Maintenance gap  

Condition gap 

UV disinfection Capacity gap – peak day flow  

Condition gap 

2.3 Potential Treatment Alternatives and Evaluation Approach 

Broadly, there are two alternatives for the future of the De Pere Facility, as identified during the Vision 

Workshops in 2020: 

1. Alternative 1: Simplify and Expand the De Pere Facility - Continued investment in the existing De 

Pere Facilities to maintain and expand treatment facilities. 

2. Alternative 2: Build a De Pere Pump Station: Decommission the De Pere Facility treatment 

processes and regionalize treatment at the Green Bay Facility. 

Alternative 1 would not be status quo operation of the De Pere Facility, but an investment plan to 

address the identified infrastructure gaps of the facility. Alternative 1 will include wet weather 

improvements, capacity expansion, and operational improvements to address Operation and 

Maintenance Gaps and equipment improvements to address the condition gaps for the De Pere Facility. 

Alternative 1 also includes required improvements at the Green Bay Facility to meet capacity gaps 

(although these are more minor), and other improvements to address operation and maintenance 

and/or equipment gaps. Alternative 2 will include infrastructure to expand the Green Bay Facility 

capacity to handle flow from the De Pere Facility, as well as currently identified improvements to 

address existing infrastructure gaps. 

During the Visioning Workshops, several sub-alternatives to Alternative 1 were discussed that could 

result in reduced energy use (A-stage operation), innovative wet weather treatment strategies (high rate 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Background for the Long-Term Vision 2-5 
 

wet weather filtration) or potential dry weather treatment at the De Pere Facility and wet weather 

diversion to the Green Bay Facility. These sub-alternatives should be part of the future considerations 

for the long-term investment at the De Pere Facility, if the De Pere Facility is maintained, but would only 

be implemented if they presented a more cost effective or viable option to this base alternative for the 

De Pere Facility. Once the decision between continuing to operate the De Pere Facility or moving 

towards a consolidate facility, future investigation and applied research efforts can help to identify the 

specific of the path forward. The goal of this TM is to identify the broad path forward for NEW Water. 

An alternative for re-configurating the De Pere Facility as wet weather only treatment facility was asked 

to be considered. Dry weather flow would then be pumped to the Green Bay Facility. However, based 

on the De Pere Facility serving a separated system, it was not considered allowable under current 

regulations to have dedicated wet weather treatment system. 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-1 
 

3.0 Alternative Development 
The two alternatives identified in Section 2 were further developed to understand improvement 

requirements for each. Flow and load projections for both the De Pere Facility and Green Bay Facility 

systems were used to assess long-term requirements of both facilities. As part of this effort an 

assessment of average dry weather flows and peak flows for the whole system were coupled with the 

existing treatment capacity at each facility. Individual treatment processes were assessed for each 

alternative to identify improvement needs. 

3.1 Alternative 1 – Simplify and Expand the De Pere Facility 

Continued investment in the De Pere Facility will require a vision that moves the facility towards long-

term simplification of operation and increased robustness of unit processes. This alternative focuses on 

the capacity improvements required to meet future flow projections, address aging infrastructure needs 

and at the same time reduce maintenance requirements. Key aspects of the Alternative 1 improvements 

at the De Pere Facility include: 

 Upgrading the screening and grit removal facilities, eliminating the preliminary treatment units 

(PTUs) 

 Addition of 2 million gallons (MG) of peak flow equalization, limiting the peak hour flow to 40 

mgd 

 Addition of a new aeration basin to reduce mixed liquor suspended solids (MLSS) volatility and 

provide increased redundancy, along with step feed facilities for wet weather operation 

 Elimination of the intermediate clarifiers 

 Upgrades to the existing final clarifiers (no additional clarifiers required due to peak flow 

equalization) 

It was recognized that the interplant sludge pipeline physical condition will eventually need investment. 

The evaluation of the pipeline and an estimate of future improvements was considered beyond the 

scope of this Facility Plan 

Table 3-1 summarizes each unit process improvement that is recommended at the De Pere Facility and 

at the Green Bay Facility for Alternative 1. Major assumptions and notes are provided in the table, with 

additional details provided schematically in Appendix B. A site plan for the De Pere Facility and Green 

Bay Facility improvements are included in Figure 3-1 and Figure 3-2, with potential phasing indicate by 

number at each facility. Potential phasing of projects holistically will be discussed in Section 5 as part of 

the MUA analysis. 

  



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-2 
 

Table 3-1 Alternative 1 Unit Process Improvements Summary 

Unit Process De Pere Facility Green Bay Facility Assumptions and Notes 

Influent Pump 

Station 

Increase capacity to 57 mgd Increase capacity to 148 mgd • See TM 4.1 for evaluation 

and summary 

Headworks Improve existing headworks and 

add new grit removal 

equipment; abandon PTUs 

• Improve existing headworks 

• Add sludge screens 

• See TM 4.1 for evaluation 

and summary 

Equalization Construct a 2 MG equalization 

basin for peak flows 

No equalization basin required • Reduce DPF peak flow 

capacity requirements to 40 

mgd with new EQ 

downstream of headworks 

to mitigate peak hour 

requirements 

• Consider use of second stage 

• aeration for EQ 

Primary 

Clarifiers 

N/A • Peak flow primary clarifier 

diversion 

• Mechanism rehabilitation 

• Primary treatment of peak 

hour flows, diversion is 

approximately 28 mgd. 

• Rehabilitation summarized 

• in Clarification Study Final 

Report 

Aeration Basins One new aeration basin Blower and aeration control 

improvements 

• Aeration basin capacity 

limits assumes nitrogen 

removal for organic loading 

rate (25 lbs BOD/1,000 cu ft- 

d) 

• DPF aeration basin addition 

due to organic loading rate 

and clarifier solids loading 

limitations. Assumed 4 MG 

duplication of existing 

• basins 

Final Clarifiers Clarifier rehabilitation New RAS 

pumps and piping 

Mechanism rehabilitation • Rehabilitation summarized 

in previous Clarification 

Rehabilitation Study 

• Abandon intermediate 

• clarifiers 

South Effluent 

Pump Station 

 No changes  

Filtration Filtration rehabilitation N/A • DPF filter rehabilitation 

summarized in memo 

Tertiary Filtration 30% 

Design 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-3 
 

Unit Process De Pere Facility Green Bay Facility Assumptions and Notes 

Disinfection UV expansion to 40 mgd New 140 mgd UV disinfection 

facility 

• DPF UV capacity expansion 

based on projected peak 

flows 

• GBF new UV disinfection and 

abandonment of existing 

facilities 

Thickening N/A Facility rehabilitation • Thickening facility 

improvements summarized 

in TM 4.2 

Anaerobic 

Digestion and 

Solids Handling 

N/A No changes  

 

 

Figure 3-1 Alternative 1 De Pere Facility Recommended Improvements 

  



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-4 
 

 

Figure 3-2 Alternative 1 Green Bay Facility Recommended Improvements 

3.2 Alternative 2 – Build a De Pere Pump Station & Decommission Treatment 

Facility 

Alternative 2 for the long-term De Pere Facility vision transfers unit treatment processes to the Green 

Bay Facility via a transfer pump station located at the De Pere Facility. This alternative focuses on co-

locating treatment facilities as an effort to reduce maintenance and operation of two separate facilities. 

Peak flow equalization is combined with the pump station to limit the pump station to 30 mgd, reducing 

the pump station capital cost as well as decreasing the wet weather expansion requirements at the 

Green Bay Facility. The capacity impacts of combining the flows at the Green Bay Facility on capacity 

requirements are summarized in Table 3-2. Diverting flows from the De Pere Facility to the Green Bay 

Facility create capacity limitations in all the unit processes at the Green Bay Facility. 

  

 

 

 

 

 

  

 

 

 

 

 
 

3 Influent pumping 

 

 

 

 



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-5 
 

Table 3-2 GBF Infrastructure Gap Summary 

Unit Process 

Infrastructure Gap – Current 2040 Green Bay 

Facility Loads 

Infrastructure Gap – Current 2040 Combined 

Loads 

Influent pumps Capacity gap – peak hour flow 

Operation and Maintenance gap  

Condition gap 

Capacity gap – peak day flow 

Operation and Maintenance gap  

Condition gap 

Influent screens and grit 

removal 

Capacity gap – peak day flow 

Operation and Maintenance gap  

Condition gap 

Capacity gap – peak day flow 

Operation and Maintenance gap  

Condition gap 

Primary clarifiers Capacity gap – peak day flow 

Condition gap 

Capacity gap – peak day flow 

Condition gap 

North Plant aeration 

basins 

Operation and Maintenance gap  

Condition gap 

Capacity gap – maximum month loading 

Operation and Maintenance gap 

Condition gap 

North Plant final clarifiers Operation and Maintenance gap  

Condition gap 

Capacity gap – peak day flow 

Operation and Maintenance gap  

Condition gap 

South Plant aeration 

basins 

Condition gap Capacity gap – maximum month loading 

Condition gap 

South Plant final clarifiers Operation and Maintenance gap  

Condition gap 

Capacity gap – peak day flow 

Operation and Maintenance gap  

Condition gap 

UV disinfection Capacity gap – peak day flow 

Condition gap 

Capacity gap – peak day flow 

Condition gap 

 

Alternative 2 addresses primary concerns related to maintenance of the De Pere Facility aging 

infrastructure because processes at De Pere will be abandoned with a transfer pump station and onsite 

equalization. Onsite equalization and pumping capacities were optimized to reduce significant 

infrastructure upgrades at the GBF. Table 3-3summarizes each unit process improvement that is 

recommended for comparison with each alternative. A site plan for the De Pere Facility and Green Bay 

Facility improvements are included in Figure 3-3 and Figure 3-4, with potential phasing indicated by 

number at each facility. Potential phasing of projects holistically will be discussed in Section 5 as part of 

the MUA analysis. 

  



Green Bay Metropolitan Sewerage District | TM 4.4 – Long-Range Plan for the DE PERE FACILITY 

BLACK & VEATCH | Alternative Development 3-6 
 

Table 3-3 Alternative 2 Unit Process Improvements Summary 